
-109-

HYDRAULIC SYSTEM 
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Reference numbers only are shoum in illustration. Use I H part numbers in ordering. 

Unnumbered parts in the illustrations are the same as corresponding parts shoum with numbers. 

TOUCH-CONTROL LEVER, ROD, QUADRANT AND SUPPORT 

I 352 045 RI I ROD, CONTROL 501 TO 120338 I 

103 025 NUT, HEX., 5/16-24NF 2 

I. 354 959 RI I ROD, CONTROL 120339 UP I 

103 025 NUT_, HEX., 5/ I 6-24NF 2 

137 I J.l PIN, COTTER, 1/16 X 7/16" I 

103 494 PIN, ROD END, 1/4" I 

2 354 957 RI I SHAFT AND ARM, HA No· CONTROL LEVER 120339 UP I 

Q I 510 WASHER, PLAIN, 7/16" I 

I 14 495 NUT, JAM, HEX., 7/16-20NF 2 

3 352 04o RI I LEVER, HAND CONTROL 501 TO 120338 I 

103 372 PIN, COTTER, 3/32 X 1/2" I 

3 350 719 Rl2 LEVER, HAND CONTROL 120339 UP I 

142 493 PIN, GROOV, 5/32 X 3/4" (T'l'.PE No. I) I 

4 350 912 RI DISC, FRICTION, HAND CONTROL 501 TO 1203'.~ I 

4 63 09() D DISC, FRICTION, HAND CONTROL 120339 UP I 

5 352 039 RI BRACKET, HAND CONTROL_ 501 TO 120338 I 

179 847 SCREW, CAP, HEX-HD., 3/8-16NC x 2
11 I 

103 321 WASHER, LOCK,"•3/8" I 

5 354 960 RI BRACKET, HAND CONTROL 120339 UP I 

179 847 SCREW, CAP, HEX-HD., 3/8-l6NC x 2" I 

103 321 WASHER LOCK, 3/8
11 I 

6 350 717 R91 INDICATOR, STOP, w/THUHB SCREW (WILL WORK FOR 350 713 R91) 2 

7 350 712 RI QUADRANT, HAND CONTROL I 

103 024 NUT, HEX., l/4~28NF 2 

181 Bl I SCREW, _CAP, HEX-HD., 1/4-21,lF X 5/8" , 2 

103 319 WASHER, LOfK, 1/4" 2 

8 352 044 RI. SUPPORT, HAND CONTROL QUADRANT 501 TO 120338 1 
/ 

8 354 958 RI SUPPORT, 120339 UP HAND CONTROL QUADRANT I 

9 350 724 RI SPRING, FRICTION, -HAND CONTROL . 501 TO 120338 I 

9 354 746 RI SPRING, FRICTION, HAND CONTROL · 120339 UP I 

10 351 128 RI RETAINER, HAND CONTROL FRICTION SPRING 501 TO 120338 2 

120339 UP I 




